
66003 
Multi-Tool Articulating 
Hedge Trimmer attachment
Accesorio de cortaseto articulado

SERIAL NUMBERS / NÚMEROS DE SERIE

U03000001001 - U03000999999

www.shindaiwa.com

Illustrated Parts List
Lista de Piezas

GEAR CASE .............................................................................2
CAJA DE ENGRANAJES

GEAR CASE .............................................................................3
CAJA DE ENGRANAJES

CUTTERS ..................................................................................4
CUCHILLAS

CUTTERS ..................................................................................5
CUCHILLAS

MAIN PIPE ................................................................................6
TUBO PRINCIPAL

CUTTING HEAD KIT ..............................................................7
CABEZAL DE CORTE

©2017 ECHO Inc.   Part Number 99922205134     Effective 07/12/17

400 Oakwood Road, Lake Zurich IL 60047    Telephone: 847-540-8400    Fax: 847-540-8416

Accessories for Shindaiwa products can be found at:
Los accesorios para los productos Shindaiwa se pueden encontrar en: 

www.shindaiwa-usa.com/products/accessories.aspx

www.shindaiwa.com
http://www.shindaiwa-usa.com/products/accessories.aspx


Effective 07-12-2017
2 

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

GEAR CASE
CAJA DE ENGRANAJES 5

A

A

24

22

1
2 3

4 9

12
13

14
15

16

17

18

19

2021

B

B

23

25 

26 

27 

28 

29 

30 
31 

32 

33 

34 

35 
36 

37 

38 

39 

40 

41 

42 

43 

44 
45 

46 47 

10 6

78

11



Effective 07-12-2017   + Denotes item is part of an assembly   + Denota artículo forma parte de una asamblea
 ++ Denotes item is part of a sub-assembly ++ Denota artículo forma parte de un submontaje  3

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 90017505012 2 BOLT 5×12 PERNO 5×12
2 C465000040 1 RING, LOCKING ANILLO SUJETADOR
3 90072400035 1 O-RING 35 JUNTA TÓRICA 35
4 P100003640 1 GEAR, BEVEL ENGRANAJE CÓNICO
5 V805000130 1 BOLT, TORX 5×10 PERNO TORX 5×10
6 V805000170 1 BOLT, TORX 5×25 PERNO TORX 5×25
7 P100003610 1 GEAR CASE ASSY MONTAJE DE CAJA DE ENGRANAJES
8 C534001100 1 +SHAFT, GEAR +EJE DE ENGRANAJE
9 V623000120 1 +PIN 5 +PASADOR 5
10 V187000080 1 +FITTING, GREASE +ENGRASADOR
11 9241108000 1 +E-RING 8 +RETENEDOR TIPO "E" 8
12 V651001100 1 +GEAR, BEVEL +ENGRANAJE CÓNICO
13 90085706901 2 +BEARING, BALL 6901 +COJINETE DE BALINES 6901
14 90070600012 1 +RING, SNAP Ø12 +ANILLO RETENEDOR Ø12
15 90070200024 1 +RING, SNAP 24 +ANILLO RETENEDOR 24
16 C661000210 1 LEVER, LOCK PALANCA DE BLOQUEO
17 V494001070 1 CAP TAPA
18 V204000580 2 BOLT M6 PERNO M6
19 V494000891 1 CAP TAPA
20 C661000220 1 RELEASE, LOCK LIBERADOR DE BLOQUEO
21 V452001740 1 SPRING, TORSION RESORTE DE TORSIÓN
22 C403000880 1 LEVER, ADJUSTMENT PALANCA DE AJUSTE
23 13104528230 2 +SPACER 6.2×7.8×6 +ESPACIADOR 6.2×7.8×6
24 V805000150 2 BOLT, TORX 5×16 PERNO TORX 5×16
25 P100003620 1 GEAR CASE ASSY MONTAJE DE CAJA DE ENGRANAJES
26 V187000080 1 +FITTING, GREASE +ENGRASADOR
27 90080000608 1 +BEARING, BALL 608 +COJINETE DE BALINES 608
28 V655000110 1 +SHAFT, PINION +EJE PIÑON
29 90080006001 1 +BEARING, BALL 6001 +COJINETE DE BALINES 6001
30 90070200028 1 +RING, SNAP 28 +ANILLO RETENEDOR 28
31 V650000730 1 +GEAR, SPUR +ENGRANAJE RECTO
32 90070100008 1 +RING, RETAINING 8 +ANILLO DE RETENCIÓN 8
33 V572000000 2 BEARING, NEEDLE 30 COJINETE DE AGUJAS 30
34 P100003630 1 COVER ASSY, GEAR CASE MONTAJE DE TAPA DEL CAJA DE ENGRANAJES
35 90080000608 1 +BEARING, BALL 608 +COJINETE DE BALINES 608
36 V551000000 1 +BEARING, NEEDLE +COJINETE DE AGUJAS
37 V804000050 6 BOLT, TORX 4×12 PERNO TORX 4×12
38 V541000620 1 SEAL SELLO
39 V150004310 1 PLATE, WEAR PLACA DE DESGASTE
40 V060000130 1 GEAR, SPUR ENGRANAJE RECTO
41 C532000530 2 ROD, CONNECTING BIELA
42 V150004320 1 PLATE, WEAR PLACA DE DESGASTE
43 V110000200 1 GASKET, GEAR CASE EMPAQUETADURA DE CAJA DE ENGRANAJES
44 90056000006 1 NUT, LOCK 6 CONTRATUERCA 6
45 90050200006 1 NUT M6 TUERCA M6
46 V347000030 2 WASHER, CONE M6 ARANDELA
47 90060300006 1 WASHER 6.5×13×1 ARANDELA 6.5×13×1

GEAR CASE
CAJA DE ENGRANAJES



Effective 07-12-2017
4 

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

CUTTERS
CUCHILLAS

14

1

2

6

7

8

9

10

11

12

13

15

16 17
18 19 20 21 22
23 24 25 26 27 

3
4

5

A

Install Kit 90203 if blade gap (A) 
surface wear is greater than 0.5 mm (0.020 in.).
Instale el kit 90203 si el desgaste de la superficie de la brecha 
de la cuchilla (A) es mayor que 0,5 mm (0,020 pulgadas).
Installer 90203 uniquement si l’usure en surface de l’écart entre 
les lames (A) est supérieure à 0,5 mm (0,020 po).



Effective 07-12-2017   + Denotes item is part of an assembly   + Denota artículo forma parte de una asamblea
 ++ Denotes item is part of a sub-assembly ++ Denota artículo forma parte de un submontaje  5

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

CUTTERS
CUCHILLAS

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 9210805000 6 NUT, FLANGE M5 TUERCA-BRIDA M5
2 X431000250 1 GUARD, CUTTER BLADE PROTECTOR DE LA CUCHILLA DE CORTE
3 V805000120 1 BOLT, TORX 5×8 PERNO TORX 5×8
4 E278000311 1 GUARD, TIP PROTECTOR DE PUNTA
5 X041000630 1 CUTTER ASSY, 20" MONTAJE DE CUCHILLA 50 CM
6 X425001030 1 +SUPPORT, CUTTER 20" +SOPORTE DE LA CUCHILLA 50 CM
7 X425001040 1 +PLATE, CUTTER 20" +PLACA DE LA CUCHILLA 50 CM
8 X411001360 2 +CUTTER, 20" +CUCHILLA 50 CM
9 V353000250 6 +GUIDE, BLADE 5 +GUÍA DE CUCHILLA 5
10 V150004330 1 +PLATE, EYE +PLACA
11 V805000180 2 +BOLT, TORX 5×30 +PERNO TORX 5×30
12 V303000290 4 +WASHER +ARANDELA
13 V805000170 4 +BOLT, TORX 5×25 +PERNO TORX 5×25
14 X495000780 1 SCABBARD FUNDA
15 90203 1 BLADE KIT, ADJUSTABLE JUEGO DE CUCHILLA AJUSTABLE



   + Denotes item is part of an assembly   + Denota artículo forma parte de una asamblea
 ++ Denotes item is part of a sub-assembly ++ Denota artículo forma parte de un submontaje

Effective 07-12-2017
6 

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

12

11

10

9

8

8

7

6

2

5

4
3

1

13

15 16 17
18 19 20 21 22

23 24 25

14

DANGER
STAND CLEAR

MINIMUM
50 FT.

Esta unidad puede ser peligrosa y producir graves 

lesiones personales si no se usa en forma adecuada. 

Para reducir el riesgo de lesiones de los operadores, 

ayudantes y espectadores, es necesario que el Manual 

del Operador que se entrega en Español sea leido y 

comprendido. Puede conseguir el Manual del 

Operador con su distribuidor autorizado, entrando a 

www.echo-usa.com o www.shindaiwa-usa.com o 

también puede contactar a ECHO Inc., 400 Oakwood 

Road, Lake Zurich, IL 60047 (800) 432-3246.

Cet appareil doit être utilisé en respectant les 

consignes de sécurité dictées dans le manuel de 

l’utilisateur et de sécurité. L’utilisateur de cet appareil 

ne respectant pas a la lettre les consignes de sécurité 

prescrite dans le manuel de l’utilisateur et de sécurité 

pourrait subir des blessures graves et aussi en infliger 

aux personnes et animaux qui son a proximité. Il est 

donc impératif de lire attentivement le manuel de 

l’utilisateur et de sécurité avant d’utiliser cet appareil. 

Le manuel de ’utilisateur et de sécurité peut être 

obtenu chez votre détaillant local et/ou en ligne au 

(www.echo.ca ou www.shindaiwa.ca). Vous pouvez 

aussi l’obtenir en nous écrivant au : ECHO Power 

Canada 311 Sovereign Rd. London ON. N6M-1A6  

(877-324-6665)

• This unit can be dangerous and cause serious 

   injury if im
properly used. To reduce injury risk to

   operator, helpers and bystanders, read and 

   understand the Operator and Safety Manuals.

   Replacement Operator and Safety Manuals are

   available from your dealer or at either 

   www.echo-usa.com or www.shindaiwa-usa.com or

   by contacting ECHO Inc., 400 Oakwood Road, Lake 

   Zurich, IL 60047 (800-432-3246)

• Falling objects and/or blade contact can cause serious

   injury to operator, helpers and bystanders. Operators,

   helpers and bystanders must wear eye protection

   that complies with ANSI Z87.1. Always wear hearing

   protection, gloves and sturdy work boots when operating unit.

• Maintain a 50 foot (15 meter) DANGER ZONE radius

   surrounding the operator. Only the operator, dressed in proper

   protective clothing, should be within the DANGER ZONE.

• This unit is not designed to insulate against any hazards

   associated with contact with wires carrying electrical current.

   To avoide possible insury/death due to electrical shock or

   other hazards, DO NOT operate unit if a
ny wires (power,

   telephone, cable, etc) are closer than 50 feet (15 meters)

   to the operator or unit.

• Keep hands away from blades. STOP the engine before

   making any repairs or blade adjustments. For articulating

   units, ALWAYS use the adjustment handle when adjusting

   blade angle.

X505-009780

FR

15 M - 50 FT

MAIN PIPE
TUBO PRINCIPAL

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 C050003190 1 MAIN PIPE ASSY MONTAJE DE TUBO PRINCIPAL
2 X505009780 1 +LABEL, CAUTION +ETIQUETA DE PRECAUCIÓN
3 90050000005 1 +NUT M5 +TUERCA M5
4 C440000022 1 +GUARD, HAND +PROTECCIÓN DE MANO
5 V805000160 1 +BOLT, TORX 5×20 +PERNO TORX 5×20
6 C403000100 1 +GRIP, HANDLE +AGARRE
7 89015204930 1 +LABEL - ALIGNMENT +ETIQUETA - ALINEACIÓN
8 61024644730 2 +STOPPER +RETENEDOR
9 C507000390 1 +LINER - FLEXIBLE +FORRO - FLEXIBLE
10 C506000590 1 DRIVESHAFT - FLEXIBLE EJE DE MANDO - FLEXIBLE
11 P021047620 1 HANGER, ATTACHMENT COLGADOR DE ACCESORIOS
12 C062000080 1 HARNESS, SHOULDER ARNÉS PARA EL HOMBRO



Effective 07-12-2017   + Denotes item is part of an assembly   + Denota artículo forma parte de una asamblea
 ++ Denotes item is part of a sub-assembly ++ Denota artículo forma parte de un submontaje  7

66003 Articulating Hedge Trimmer / Accesorio de cortaseto articulado

1

CUTTING HEAD KIT
CABEZAL DE CORTE

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 9001051 1 CUTTING HEAD KIT - AH MONTAJE DE CABEZAL DE CORTE - AH


	66003
Articulating Hedge Trimmer attachment
	CUTTERS
	CUTTERS
	CUTTING HEAD KIT
	GEAR CASE
	GEAR CASE
	MAIN PIPE

	Accesorio de cortaseto articulado
	CABEZAL DE CORTE
	CAJA DE ENGRANAJES
	CAJA DE ENGRANAJES
	CUCHILLAS
	CUCHILLAS
	TUBO PRINCIPAL


